
AGENDA

Planning Commission
March 25, 2024
7:00PM
City Hall, 6090 Woodson Street

Questions concerning this meeting may be addressed to the staff contact, 
Karie Kneller, City Planner, at (913) 676-8366 or kkneller@missionks.org

I. Call to Order
II. Approval of Minutes from [HYPERLINK]
III. New Business

1. Case #24-03 Mission Hill Acres Lot Split

2. Case #24-04 Nelson Wastewater Treatment Facility Final Development Plan

3. Case #24-05 Nelson Wastewater Treatment Facility Final Plat

IV. Old Business
V. Planning Commission Comments
VI. Staff Updates

1. Rock Creek Corridor City Council Work Session; Next Steps

2. April 9th Bike and Pedestrian Network Open House, 6-8PM at Powell Community Center
[...]
The digester control building will house equipment to promote solids digestion in the three 
digester tanks. The Digester Control Building will consist of two levels, one at a grade and a 
basement. The basement will contain several sets of pumps associated with the digester process, 
including digester feed, recirculation, transfer, thickened waste activated sludge (TWAS) feed, and 
dewatering feed. The ground floor will contain digester heating equipment, including boilers, heat 
exchangers, hot water recirculation pumps, a gas control room, a chemical feed pump room, a 
unisex restroom, and an electrical room. The exterior design will follow the campus design and 
materials theme with brick exterior. The building will be a Type II-B construct and have a group F-1 
occupancy classification. 

Appended to the west side of the building will be concrete tankage designed to receive and store 
thickened waste activated sludge (TWAS) that will be generated at the Nelson facility, as well as 
brought in by tanker truck from other JCW facilities. The concrete walls will extend no more than 
18 inches above grade. Exposed exterior walls will be concrete. Located on top of the tank will be 
two ferric chloride storage tanks and an odor control system consisting of a fan and carbon 
canister. 

2.10 FILTER COMPLEX (NEL05) 
The filtration process is the last treatment step prior to disinfection to remove small solids. It also 
aids in wet-weather treatment for flows above 45 million gallons per day. The Filter Complex will 
consist of two below grade Pump Rooms and two above grade buildings housing stairs and 
Electrical Rooms (Filter Pump Station 1/2 and Filter Pump Station 3/4). Each building will be 
surrounded by the disk filters, filter channels and concrete walking deck. Each building will house a 
stair tower providing access to the lower-level Pump Rooms. The Filter Complex buildings will be 
single-story masonry buildings with a similar exterior appearance to the other new structures, of 
Type II-B construction and will have a group U occupancy classification. 

44



Johnson County Wastewater | NELSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS 
 

 

BLACK & VEATCH | Final Development Plan 8 
 

2.11 UV BUILDING (NEL06) 
UV or "UltraViolet Light" is used to disinfect the wastewater prior to releasing it back into Turkey 
Creek. The UV Building will consist of above grade UV, Electrical, and Chemical Feed Rooms. The UV 
Room will house the process effluent water (PEW) pumps, UV banks, and channels. High windows 
with translucent glazing will allow for natural lighting in the UV Room. Roof skylights will be 
provided over the PEW pumps for pump removal. The UV Disinfection Building will be a single-
story masonry building with a similar exterior appearance to the other new structures, of Type II-B 
construction and will have a group F-1 occupancy classification. 

2.12 DEWATERING BUILDING (NEL08) 
The dewatering building prepares the digested biolsolids for land application. The Dewatering 
Building is an existing structure that will be partially renovated with this project. The existing two- 
story concrete framed masonry structure will house dewatering, polymer, control, and mechanical 
rooms along with a truck loading bay and restroom. The building will have a group F-1 occupancy 
classification. 

2.13 PLANT DRAIN PUMP STATION (NEL09) 
The small below-grade pump station will replace an existing JCW pump station near Quick Trip 
along Lamar Avenue. The Plant Drain Pump Station will consist of a below grade wet well and valve 
vault with a slab-on-grade vault. It will be located at a low point next to the facility’s main entrance 
off Foxridge Drive. Located adjacent to it will be above grade electrical cabinets and an odor control 
assembly consisting of a fiberglass reinforced plastic (FRP) carbon vessel and a ventilation fan. The 
facility will be screened by landscaping, or possibly an entrance monument.  

2.14 CENTRATE BASIN (NELCB) 
Centrate, the liquid produced from the solids dewatering process, will be held in the below-grade 
concrete centrate basin. Exposed exterior walls will be concrete. The deck of the structure will be 
suspended concrete slab. The centrate basin will have odor control.  

2.15 DISSOLVED AIR FLOATATION BASINS (NELDAF1&2) 
Waste activated sludge from the secondary treatment process will be thickened for further 
treatment in the two dissolved air floatation basins. The basins will be constructed of concrete and 
also have common wall concrete wetwells for pumping. Exposed exterior walls will be concrete.  
The basins will be covered by domed aluminum covers and have odor control.  

2.16 PRIMARY CLARIFIERS (NELPC1&2) 
Screened and de-gritted wastewater will flow from Headworks Building to the two (2) Primary 
Clarifiers (PC). The Primary Clarifiers will remove settleable solids and floating scum from the de- 
gritted wastewater. Primary Clarifiers will be constructed of concrete. Exposed exterior walls will 
be concrete. A flat aluminum basin cover with exterior truss supports will be provided over each 
clarifier to contain odors from the untreated wastewater.  

Adjacent to the PC’s will be a small concrete structure designed to split the incoming flow evenly 
between the two units. 

45



Johnson County Wastewater | NELSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS 
 

 

BLACK & VEATCH | Final Development Plan 9 
 

2.17 BIOLOGICAL NUTRIENT REMOVAL (BNR) BASINS (NELBNR1, 2, AND 3) 
Three (3) biological nutrient removal (BNR) basins will be provided for biochemical oxygen 
demand, ammonia, nitrogen, and phosphorus removal. The secondary treatment process will be 
designed to treat an Annual Average flow of 15 mgd. Hydraulic capacity of the process will be 45 
mgd (3 times annual average flow). The balance of the WWTF flow will receive auxiliary wet 
weather treatment at the Filters. 

BNR Basins will be constructed of concrete. 

2.18 FINAL CLARIFIER SPLITTER STRUCTURE (NELFCSS) 
Wastewater will flow by gravity from the BNR Basins to the Final Clarifier Splitter Structure (FCSB). 
The structure will distribute flow evenly between the three Final Clarifiers. Manually operated stop 
plates will be provided to isolate one of the Final Clarifiers. The splitter structure will be 
constructed of concrete.  

2.19 FINAL CLARIFIERS (NELFC1,2 , AND 3) 
The Final Clarifiers (FC) will remove settleable solids and floating scum from the BNR Basin 
biological treatment. Final sludge and scum will flow to the Final Sludge Pump Station. Effluent 
from the Secondary Clarifiers will flow to the downstream Filter Complex. Final Clarifiers will be 
constructed of concrete.  

2.20 DIGESTERS (NELDIG1, 2, AND 3) 
Digesters continue the biological treatment of solids produced in the wastewater treatment 
process, with the goal of reducing the  volume of solids prior to land application.  They also result in 
the production of methane, a portion of which is beneficially reused at the facility. The Digesters 
will be comprised of three identical above grade 75-foot diameter concrete tanks, two with fixed 
concrete covers and one with a floating steel cover. They will be approximately 50 feet in height. 
The concrete tank walls will be coated with a decorative spray-on insulating system (exterior 
insulation finishing system, or EIFS), with coloring consistent with the adjacent Digester Control 
Building. 

2.21 DIGESTER GAS FLARE (NELGFS) 
The Gas Flare is a steel silo-shaped structure, approximately 30 feet in height, that will burn off 
excess digester gas above and beyond what is required for digester heating. The flame will be fully 
enclosed in a shroud so it will not be visible from surrounding areas. 

2.22 ODOR CONTROL FACILITIES (NELOC1&2) 
There will be two (2) full stand-alone odor control facilities at different locations on the site. There 
will also be two (2) smaller odor control facilities that will be integral with the Plant Drain Pump 
Station (NEL09) and Digester Control Building (NEL07).  Each will be comprised FRP vessels, 
ranging from 10-18 feet in height, containing activated carbon media, and forced ventilation fans. 
The fans will draw from the fully enclosed odor sources through ductwork, convey it through the 
carbon and out the top of the vessel. The ductwork will be above grade supported on piers, with 
sufficient headspace for personnel and vehicle clearance.  

46



Johnson County Wastewater | NELSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS 
 

 

BLACK & VEATCH | Final Development Plan 10 
 

2.23 CHEMICAL FEED FACILITIES 
Chemical feed facilities will be integrated into structures at the site without any dedicated chemical 
feed buildings provided. Chemical tanks will be located outdoors at the UV Building, Sludge 
Building, and Digester Control Building. Indoor chemical tanks for polymer will be provided at the 
Sludge Building and Dewatering Building.  

2.24 ELECTRICAL SWITCHGEAR (NEL14-SWGR1 & NEL15-SWGR2) 
Two prefabricated electrical enclosure buildings will be provided to house electrical distribution 
equipment.  

2.25 PROVISIONS FOR FUTURE FACILITY ADDITIONS 
◼ Wastewater treatment is continuously evolving, both in terms of regulations and technology.  

Therefore, it is prudent to plan for the likely addition of additional facilities in the future.  In the 
enclosed drawings, space has been allocated on the site for the following future facilities: Gravity 
Thickener and Pump Station – A portion of the sludge settled in the primary clarifiers will be sent 
to the BNR Basins to provide a carbon source to support the biological phosphorus removal 
process. If influent wastewater characteristics or effluent requirements change, it may be 
beneficial to thicken and ferment the primary sludge to further enhance the biological process. 
Additionally, the capacity of the anaerobic digesters can be increased by thickening the primary 
sludge if needed in the future.  

◼ Sidestream Treatment – When solids are dewatered via the centrifuge process the resulting 
liquid removed is high in ammonia.  As designed, this will be returned to the oxygenated portion 
of BNR Basins where the ammonia will be removed through the aeration process.  By adding the 
sidestream treatment, the ammonia rich stream can be treated by a special type of bacteria that 
does not require aeration horsepower.  As electricity costs rise or the influent wastewater 
characteristics change, it is possible that adding sidestream treatment will become cost effective 
at the Nelson WWTF.  

◼ Phosphorus Removal/Recovery – Technology exists for extracting the nutrient phosphorus from 
the wastewater solids and converting it to a commercially marketable soil amendment.  However, 
this technology is not cost effective at present time, but may become so in the future. 

◼ Fats, Oil and Grease (FOG) Receiving – JCW operates one FOG facility at their Douglas L. Smith 
Middle Basin WWTF.  This facility receives FOG primarily from FOG waste haulers that remove 
the FOG from restaurant grease traps, but also industrial waste from surrounding industrial 
facilities.  As demand for FOG receiving increases, JCW anticipates the need for a second facility to 
be added.  The Nelson WWTF location would provide a convenient location for FOG waste 
haulers in the northern part of the county.  

◼ Dewatering Building – The current design is reusing the existing Dewatering Building.  It will 
reach the end of its useful life before the other, new facilities being constructed under this new 
project.  Therefore, provisions are being made on the site for its future replacement. 

◼ Filter Complex Expansion – JCW is currently in a phased process of eliminating wet weather 
treatment at remote sites in their collection system and conveying these flows to Nelson for 
treatment at the Filter Complex.  It is believed that the current filter sizing is sufficient to 
accommodate  flows in JCW’s 25-year Integrated Plan, however space has been reserved on site 
for when additional capacity is needed.  

 

47



Johnson County Wastewater | NELSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS 
 

 

BLACK & VEATCH | Final Development Plan 11 
 

Note that future facilities would go through a similar development plan process to this project once 
the future infrastructure improvement is needed. 

 Site Planning 
Several factors have been considered when laying out the various facilities on site, including: 

◼ Locating facilities to minimize impacts to existing plant operations during construction. 

◼ Locating facilities to consolidate treatment facilities to the north side of the site and 
administration/storage facilities to the south side of the site to minimize nuisance impacts to 
neighbors; 

◼ Providing convenient truck access to facilities requiring chemical delivery and 
trash/debris/biosolids pickup; 

◼ Providing convenient facility access for staff; 

◼ Minimizing tree removal and allowing space to plant additional trees as required to provide 
screening from surrounding vantage points. 

◼ Locating facilities to minimize long runs of large, expensive pipe; 

3.1 SITE LAYOUT 
The existing Nelson WWTF site is divided into two halves based upon topography / rock 
outcroppings that generally run from North to South. The East half of the site includes the Mission 
Main WWTF as well as shared biosolids storage and processing facilities. The East half of the site is 
accessible from Nall Avenue and also sits at a higher elevation as compared to the West half. The 
West half of the site includes the Turkey Creek WWTF. This portion of the site sits at a lower 
elevation. The site is bounded by a power transmission easement on the North, Nall Park on the 
east, and residences on the South and West boundaries. 

The proposed improvements consist of constructing the new liquid treatment processes on the 
existing Mission Main site, which as noted sits at a higher elevation than the Turkey Creek site. 
Secondary solids thickening facilities will also be constructed on this portion of the site and the 
existing solids Dewatering Building will be rehabilitated. 

On the existing Turkey Creek site, it is proposed to construct new headworks, effluent filtration, and 
disinfection facilities. 

The center of the site has been reserved for the construction of a new digester complex which will 
consist of three new digesters, and a Digester Control Building as well as off-site thickened waste 
activated sludge (TWAS) receiving / storage (the Nelson WWTP receives and processes TWAS from 
two of JCW’s other WWTP’s). 

3.2 SITEWORK AND UTILITIES 

3.2.1 Demolition 
All major existing structures at the Nelson site will be demolished except for the solids dewatering 
building, collections building (NEL11), existing storage buildings (NEL12B), and a couple of smaller 
structures on the Turkey Creek site. 

48



Johnson County Wastewater | NELSON WASTEWATER TREATMENT FACILITY IMPROVEMENTS 
 

 

BLACK & VEATCH | Final Development Plan 12 
 

All structures demolished will be removed in their entirety when in conflict with proposed new 
construction. Where existing structures are located in an area without identified improvements, 
existing walls will be demolished in place to a minimum depth of 5 feet and backfilled to proposed 
finished grades. 

Reconstruction is anticipated on Foxridge Drive from Lamar Avenue to just past the existing facility 
entrance.  All impacts to public roads will require flowable fill to the base of the roadway pavement. 
Above the flowable fill a street patch with 8” minimum concrete will be required. JCW partnered 
with the City on the Foxridge Drive project, and accelerated the schedule so as not to conflict with 
the road reconstruction.  

3.2.2 Facility Roadways 
The horizontal alignment of the facility roadways generally follows the street design criteria per 
Kansas City Metropolitan Chapter of the American Public Works Association (APWA) Section 5200 
for Residential Access. The horizontal alignment will be placed such that it minimizes any 